RESUSCITATION

2010 @ Resuscitation Council (UK)

Agsess using the ABCDE approach

Aduli » Give cxygen if appropriate and obtain IV access
. » Monitor ECG, BP, SpO,, record 12-lead ECG
bradycardia |, sentfy andtreat reversible causes
algorithm (e.g. electrolyte abnormalities)
+
Adverse features?
YES | = Shock NO
= Syncope
» Myocardial ischaemia
« Heart failure
r I’
Atropine
| 500 mog IV )
r * L
Satisfactory  |YES .
response? |
Y -
MO
w
/_ Interim measures: _-‘\ I'r Risk of asystole? _-\"I
= Afropine 00 mcg I = Recent asystole
repest in meximum of 3 mg YES | = Mobitz Il AV biock
* Isoprenaline Smeg min” IV === & Complete heart block
= Adrenaline 2-10 meg min™ [V with broad QRS
= Alternative * . i
o drugs k_‘l.l’mlnu.larpam >3g J
\'\_TIH'I!I:IHI'IEHII! pﬂ:-'lg -‘/J H'D
" Seek expert help
Arrange fransvenous pacing [ Observe }

III:.Fnltutamﬂti'l.wm; include:

= Aminophylline

= Dopamine

= Glucagon (if beta-blocker or calcium channel blocker overdose)
C Glycopymolate can be used instead of atropine
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RESUSCITATION

Atrial Fibrillation

If appropriate, give oxygen and establish i.v. access

High Risk? Intermediate Risk? Low Risk?
o Heart rate > 150 o Rate 100-150 beats min-! e Heart rate < 100 beats min!
beats min™1 o Breathlessness « Mild or no symptoms
¢ Ongoing chest pain o Poor perfusion e Good perfusion
e Critical perfusion I
Yes Yes
Yes
@— Seek expert help No Yes
within 24 hours?
Y ' Seek expert help—‘ .
Immediate heparin and Consider anticoagulation: e Heparin
synchronised DC shockt o Heparin .
100 J: 200 J: 360 J o Wartailn e Amiodarone: 300 mg i.v.
or appropriate biphasic energy . over 1 h, may be repeated
for later synchronised once if necessary
DC shockt, if indicated or
e Flecainide 100-150 mg
i.v. over 30 mins
Amiodarone 300 mg i.v. over 1 h. g
If necessary, may be repeated once \ 4 andior symohrontsed DG

No

Impaired haemodynamics

shockt, if indicated
Yes

and /or known structural

No

Initial rate control

o Beta-blockers, oral or i.

OR
o Verapamil i.v. (or oral)*
OR
o Diltiazem, oral (or
i.v. if available)**
OR
o Digoxin, i.v. or oral
OR
Consider anticoagulation:
e Heparin
o Warfarin
for later synchronised
DC shockt, if indicated

Onset knowntobe) Yes
within 24 hours?

heart disease?

Attempt cardioversion:

V.

e Heparin

e Flecainide 100-150 mg
i.v. over 30 mins

o Amiodarone: 300mg i.v.
overi h, may be repeated
once if necessary

Synchronised DC shockt,
if indicated

No

Onsetknowntobe) Yes
within 24 hours?

Initial rate control: Attempt cardioversion:

e Amiodarone: 300mg
over 1 h, may be repeated
once if necessary

e Heparin

o Synchronised DC shockt
100 J: 200 J: 360 J
Anticoagulation: or equivalent biphasic energy
o Heparin

e Warfarin

Later, synchronised DC
shockft, if indicated

Amiodarone 300 mg i.v. over 1 h.
If necessary may be repeated once

Doses throughout are based on adult of average body weight

1 Note 1: DC shock is always given under sedation/ general anaesthesia.
** Note 2: NOT TO BE USED IN PATIENTS RECEIVING BETA-BLOCKERS
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